
  
 
 
 
 
 
 
 
 
 
 
 
 
 
 

0.000
0.200
0.400
0.600
0.800
1.000
1.200
1.400

0 4 8 12 16 20 24 28 32 36 40 44 48 52

Week Tested

Lo
g 

In
ac

tiv
at

io
n Log Inactivation

LT1ESWTR Disinfection Profiling 
and Benchmarking 

Technical Guidance Manual 



Office of Water (4606M) 
EPA 816-R-03-004 
www.epa.gov/safewater 
May 2003 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Printed on Recycled Paper 



 
 
 
 
 
 

 
This document provides public water systems and States with Environmental Protection Agency’s 
(EPA’s) current technical and policy recommendations for complying with the disinfection profiling 
and benchmarking requirements of the Long Term 1 Enhanced Surface Water Treatment Rule 
[...]
disinfection is 38-40 mJ/cm2 (Cotton, et al., 2001).  Data from 
recent research indicate that a dose of 40 mJ/cm2 will achieve 
at least a 2-log inactivation of Cryptosporidium (Cotton, et al., 
2001).  Giardia is thought to be equally as sensitive as or more 
sensitive than Cryptosporidium to UV light.  Bacteria are more 
susceptible to UV disinfection than Cryptosporidium.  Some 
viruses are significantly less susceptible to UV disinfection 
than Cryptosporidium and bacteria.  Thus, virus inactivation is 
likely to control the dose when UV is used as the only 
disinfectant in drinking water treatment.  
 
Despite the many advantages of UV systems, these systems 
also have some shortcomings.  Since UV is a physical 
disinfectant, not a chemical disinfectant, it does not leave a 
residual in the water.  Thus, a secondary disinfectant must be 
applied to maintain distribution system residuals.  Another 
disadvantage is that higher turbidity may shield organisms and 
prevent them from being exposed to UV.  Additionally, organic 
material absorbs UV light and can increase the UV demand of 
the water.  Therefore, it is recommended that systems apply UV 
light as a disinfectant after filtration, where turbidity and 
organics in the water are reduced.  Another potential problem is 
that scale can form on the quartz sleeves that house the UV 
lamps, depending on the ions, hardness, alkalinity, and pH of 
the water.  This in turn causes a reduction in the amount of UV 
energy that is transmitted to the water.  However, regular 
cleaning of the sleeves can reduce the effects of scaling.  
Finally, the operation of the UV lamps may be temperature 
dependent. 
 
8.2.6 Comparison of Disinfectants 
 
EPA and the Association of Metropolitan Water Agencies 
(AMWA) funded a two-year study of 35 water treatment 
facilities to evaluate DBP production based on various 
combinations of primary and secondary disinfectants.  Among 
four of the facilities, alternative disinfection strategies were 



  8.  Treatment Considerations 

 
May 2003 79 EPA Guidance Manual 
  LT1ESWTR Disinfection Profiling and Benchmarking 

 
 
 
 

investigated to evaluate the difference in DBP production from 
the systems’ previous disinfection strategies (or base 
disinfection conditions).  The results were analyzed in three 
reports (Metropolitan and Montgomery, 1989; Jacangelo, et al., 
1989; Malcolm Pirnie, Inc., 1992) that documented different 
aspects of the study.  Table 8-1 summarizes the results of the 
study.  This study illustrates that a change in primary 
disinfectant from chlorine to ozone or to chloramines may help 
reduce TTHM and HAA5. 
 

 
Table 8-1.  Study Results on Changing Primary and Secondary Disinfectants 

 
DBP  

Concentration Change Change in Disinfection Practice1 
(Primary Disinfectant/Secondary Disinfectant) 

TTHM HAA5 

Chlorine/Chlorine 
To 

Chlorine/Chloramines2 
Utility #7 Decrease Decrease 

Utility #19 Decrease Decrease Chlorine/Chlorine 
To 

Ozone/Chlorine Utility #36 No change No change 
Chlorine/Chloramines 

To 
Ozone/Chloramines 

Utility #7 Decrease Decrease 

Chlorine/Chlorine 
To 

Chloramines/Chloramines 
Utility #36 Decrease Decrease 

Ozone/Chlorine 
To 

Ozone/Chloramines 
Utility #36 Decrease Decrease 

Utility #25 Decrease Decrease Chloramines/Chloramines 
To 

Ozone/Chloramines Utility #36 No change No change 

Utility #7 Decrease Decrease Chlorine/Chlorine 
To 

Ozone/Chloramines Utility #36 Decrease Decrease 
1Several studies were conducted to examine the effects of changing primary and secondary disinfectants on 
DBP levels.  For instance, changing the secondary disinfectant from chlorine to chloramines resulted in a 
decrease in both TTHM and HAA5.  Results are based on full-scale evaluations at Utilities #19 and #25 and on 
pilot scale evaluations at Utilities #7 and #36.   
2Free chlorine contact time was 4 hours for Utility #7 during use of chlorine/chloramine strategy. 

Source: Malcolm Pirnie, Inc., 1992; Jacangelo, et al., 1989. 
 



8.  Treatment Considerations 

 
EPA Guidance Manual 80 May 2003 
LT1ESWTR Disinfection Profiling and Benchmarking   

 
 
 

 
Enhanced softening 
means the improved 
removal of DBP precursors 
by precipitative softening. 
 
Enhanced coagulation 
means the addition of 
sufficient coagulant for 
improved removal of DBP 
precursors by conventional 
filtration treatment. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
Guidance for 
implementing enhanced 
coagulation or enhanced 
precipitative softening is 
provided in the Enhanced 
Coagulation and 
Enhanced Precipitative 
Softening Guidance 
Manual (EPA, 1999b). 

8.3 CHANGES IN ENHANCED COAGULATION 
AND SOFTENING 

 
In conventional water treatment plants, precursors of DBPs 
may be removed through the coagulation process with 
aluminum or ferric salts and/or polymers.  If a greater reduction 
in the DBP level is required, then the treatment techniques of 
either enhanced coagulation or enhanced precipitative softening 
can be employed.   
 
With fewer precursors present, the formation of DBPs is 
thereby reduced.  Enhanced coagulation also allows for more 
effective disinfection, since the chlorine demand is lower in 
water treated by enhanced coagulation.  In addition, the lower 
pH resulting from enhanced coagulation allows chlorine to 
inactivate Giardia more effectively, since chlorine is more 
effective at lower pHs. 
 
One way to implement enhanced coagulation is to change the 
type or dose of coagulant and/or polymer aid.  However, before 
either enhanced coagulation or enhanced softening is 
implemented at a water treatment plant, the proposed changes 
should be evaluated through pilot-testing or bench-scale 
studies.  Jar testing is commonly used to simulate coagulant 
dose changes and its effectiveness.  A water treatment plant 
should first determine the present status of the coagulation 
process by taking TOC samples from the raw water and the 
finished water.  With this data, the percent removal of TOC 
may be calculated and a desired TOC removal level may be 
determined.   
 
Changes to the coagulation and softening processes may have 
secondary effects on a water treatment plant.  The pH of the 
water may be altered by the changes, thus affecting the 
disinfection process.  Over the typical plant pH operating range 
of 5.5 to 9.5, decreasing the pH values improves the 
disinfection characteristics of chlorine and ozone and decreases 
the effectiveness of chlorine dioxide (EPA, 1999b).  Another 
secondary effect of enhanced coagulation or softening may be 
the production of a lighter and more fragile floc that can carry 
over into the filters, thus shortening filter runs and increasing 
the amount of filter backwash water produced.  Efficient 
sedimentation is extremely important prior to the filters to 
prevent filter overload.  More sludge may also result from 
enhanced coagulation and enhanced softening, because of 



  8.  Treatment Considerations 

 
May 2003 81 EPA Guidance Manual 
  LT1ESWTR Disinfection Profiling and Benchmarking 

increased coagulant and lime dosages and more TOC removal.  
In addition, inorganic contaminant levels for iron, manganese, 
aluminum, sulfate, chloride, and sodium in finished water may 
increase with increased coagulant dosages (depending on type 
of coagulant used).  A recent study by Carlson, et al. (2000) 
presents secondary effects of enhanced coagulation and 
softening. 
 

 

 

 
 
 
 
 
 
 

Case Study - Bell-Ajy, et al. (2000) 
Research, including jar tests using raw water from 16 water utilities throughout the United 
States and two full-scale evaluations, was conducted to evaluate the optimal coagulation 
conditions for removal of TOC and DBPs.  Jar test results showed that when optimized 
coagulation was implemented, treatment effectiveness seemed pH dependent.  Jar tests using 
alum, ferric chloride, and polyaluminum chloride coagulants with sulfuric acid for pH 
reduction removed more TOC than those at higher pH levels.  In the full-scale applications, 
enhanced coagulation effectively increased TOC removal and reduced trihalomethanes and 
trihalomethane formation potentials. With a lowering of pH during the coagulation process, 
turbidity and particle removals were improved. The researchers recommended that sludge 
generation, floc carryover, and dewatering, along with the point of chlorine addition and 
alkalinity consumption, be considered in the treatment scheme before enhanced coagulation is 
implemented. 

Case Study – Kramer and Horger (1998) 
The Samuel S. Baxter Water Treatment Plant in Philadelphia conducted a series of jar tests to 
look at enhanced coagulation and its impact on TOC removal from the source water.  At the 
time of the study, the 200 MGD Baxter plant used pre-treatment, flocculation/sedimentation, 
filtration, and disinfection to treat its water.  It seasonally used potassium permanganate as a 
preoxidant to control algae and its associated tastes and odors. Ferric chloride was used as the 
primary coagulant.  This enhanced coagulation study considered the pH of coagulation as well
as the coagulant dose.  Jar tests using treatment plant water showed that the optimal pH was 
significantly less than the pH that was being used in the plant for coagulation and that the 
coagulant dose could be reduced by 10-30%.  Full scale testing at the water treatment plant 
showed that by reducing the pH of coagulation, TTHM formation was significantly reduced 
and TOC removal increased significantly.  Further investigation is necessary to determine the 
impact of lower pH on the formation of haloacetic acids.   



8.  Treatment Considerations 

 
EPA Guidance Manual 82 May 2003 
LT1ESWTR Disinfection Profiling and Benchmarking   

 8.4 INCREASING CONTACT TIME 
 
Increasing either C (the disinfectant residual concentration) or 
T (the contact time for the disinfectant) will increase the CT 
value and provide additional credit for Giardia cyst and virus 
reductions.  The value of CT can be increased by constructing 
additional storage, increasing the disinfectant residual, 
changing the disinfectant, lowering the pH, increasing the 
minimum clearwell depth, lowering high service peak flows, or 
improving clearwell hydraulics to allow for a greater detention 
time (Bishop, 1993).  Increasing disinfectant concentrations to 
improve CT poses the problem of increasing the formation of 
DBPs, particularly with chlorine.  One way to gain additional 
disinfection credit without increasing the disinfectant dosage is 
to increase the detention time in the clearwell.  Increased 
detention time serves to allow more contact time, thus 
providing more opportunity for the destruction of 
microorganisms.   
 
Another way to increase CT is to construct additional storage 
prior to high service pumping.  However, the cost and 
utilization of available space makes this option less preferred 
(Bishop, 1993).  These suggested operating scenarios may limit 
DBP formations if the majority of DBP precursors have been 
removed.  If a significant amount of DBP precursors, such as 
organic matter, is present when the disinfectant is added, these 
scenarios may not be advantageous. 
 
As discussed in Chapter 4 of this manual, the detention time 
used in the CT calculation is not the theoretical detention time 
(basin volume divided by flow rate), but rather the amount of 
time in which 10 percent of the fluid passes through a basin, 
process, or system in which a disinfectant residual is 
maintained.  This value is determined from tracer tests or is 
estimated with the use of a baffling factor.  Certain basin 
shapes and designs allow good mixing, while others allow 
short-circuiting.  The baffling factors listed in Table 4-2 
account for various baffling conditions, inlet/outlet designs, and 
basin configurations.  A water system desiring more contact 
time in order to increase its CT value may improve the 
hydraulics of its existing clearwell by improving the detention 
time within the unit through baffling or inlet/outlet changes.  
 
 
 
 



  8.  Treatment Considerations 

 
May 2003 83 EPA Guidance Manual 
  LT1ESWTR Disinfection Profiling and Benchmarking 

Possible clearwell changes are:  

• Relocating the inlet and/or outlet to maximize the 
separation distance between them; 

• Perforating the distribution and collection piping to 
disperse flow across the clearwell; 

• Using overflow inlets to disperse existing horizontal 
inlet flows;  

• Using baffles to disperse inlet flow;  

• Perforating baffle walls to disperse flows into and out of 
basins; and,  

• Using inlet or outlet weirs or launderers to distribute 
flow (Bishop, 1993). 

 
 

 
 
 
 
 
 
 
 
 

Case Study – Pinsky, et al. (1991) 
The South Central Connecticut Regional Water Authority (RWA) hired a consulting firm 
to conduct a comprehensive study of current disinfection practices at three of its surface 
water treatment plants.  Two of these plants (Lake Gaillard and West River) are direct 
filtration plants and the third one (Lake Saltonstall) is a conventional water treatment 
plant.  Where current disinfection practices were found to be inadequate, disinfection 
strategies and alternatives for satisfying CT requirements were investigated and 
recommendations were developed.  Tracer studies confirmed that the filtered water 
reservoirs experienced short-circuiting.  After research of various physical and chemical 
alternatives, the recommendation for the West River plant was the construction of a 
single vertical baffle in the finished water reservoirs at a total cost of $147,000.  At the 
Lake Gaillard Plant, it was determined that a single vertical baffle in each of the two 
finished water reservoirs, at a total project cost of $120,000, would meet the CT 
requirement.   



8.  Treatment Considerations 

 
EPA Guidance Manual 84 May 2003 
LT1ESWTR Disinfection Profiling and Benchmarking   

 

Case Study – Teefy, et al. (1995) 
The Alameda County Water District (ACWD) in Fremont, California, was not meeting the 
disinfection requirements of the SWTR or its DBP requirements.  The existing water 
treatment plant was a conventional surface water treatment plant that used free chlorine for 
disinfection, alum and cationic polymer for coagulation and filtration, and chloramines for 
secondary disinfection.  In order to receive additional disinfection credit, it was decided that 
the plant’s 750,000-gallon reservoir should be modified to obtain more detention time for 
the chlorine.  The common inlet/outlet configuration of the tank did not allow for any 
contact time credit.  In order to determine the best type and location of the new inlet and 
outlet structures, more than 50 configurations were tested in a scale modeling study.  
Twenty minutes was determined to be the desired T10 after the improvements were 
completed.  Based on the model results, a spiral-type arrangement with the inlet coming in 
tangential to the side of the tank and the outlet line coming directly out of the bottom center 
of the tank was chosen.  In addition to these changes to the reservoir, the point of sodium 
hydroxide and aqua ammonia addition was moved from immediately after the filters to 
downstream of the newly-modified reservoir.  This move was made to slow the formation of 
trihalomethanes and to make the required CT requirement easier to achieve.  The total 
project cost of $1,800,000 included the modeling study, engineering design, and actual 
construction of the improvements.  The full-scale results were close to the model 
predictions, but agreement was not always good.  Tests at the mid-range operating depth 
agreed best with the model predictions. 
 

A
lu

m
C

hl
or

in
e

Southbay
Aqueduct Filters

Clarifiers

C
at

io
ni

c
P

ol
ym

er

Clearwell
To Distribution

Treated
Water

Reservoir

S
od

iu
m

H
yd

ro
xi

de

A
m

m
on

ia

Fl
uo

rid
e

C
hl

or
in

e

C
hl

or
in

e

 



  8.  Treatment Considerations 